Parts Manual

EHEFH

(s

JACK SEWING MACHINE

HTTP:/WWW.CHINAJACK.COM |






fi

+}<\

.

i

H%/CONTENTS

i 8 /Use Manual

+ HLFEHB4r/Machine Bed Frame

 HLFEHLE AR (1) /Cover (1)

« MLFEHLE A (2) /Cover (2)

+ T #h#R 4+ /Crankshaft Drive Mechanism

. RLLFHAE/ Thread Tension Mechanism

.+ LMK (1) /Thread Guide and Thread Takeup (1)
« LMK (2) /Thread Guide and Thread Takeup (2)
. EZHLH (3) /Thread Guide and Thread Takeup (3)
. EHFFERE (1) /Needle Drive Mechanism (1)

« EFFF#2E (2) /Needle Drive Mechanism (2)

+ EHFFERE (3) /Needle Drive Mechanism (3)
. A EREE/Upper Looper Drive Mechanism
« FA%EF#E/ Lower Looper Drive Mechanism
. T EINZEHL (1) /Chainstitch Looper Drive Mechanism (1)
. EIREEFHLM (2) /Chainstitch Looper Drive Mechanism (2)
Z B AT HLA4 /Feed Mechanism
. &AL/ Feed Mechanism
. BYAEHLH/Knife Drive Mechanism
. HJEIHLK /Presser Foot Mechanism
. AEiHL (1) /Lubrication Mechanism (1)
—. {3 HLA (2) /Lubrication Mechanism (2)
. HREEHIAEAY/H.R.Device
=. ZHEMT/Thread Stand
VY. FLALH1E/Part For Semi-Submerged Installation
i & H A4/ Specific Parts

. HE At /Specific Parts

+ BEMLPHEEER 5/ Accessories Assemblies

#%/Standard measurement part list

o o b~ =

10
12
14
16
18
20
22
24
26
28
30
32
34
36
38
40
42
44
46
48
50
52
54
56
58






A RTRE

MW ASEHRE, RNESBEHCHREM. Wl
WRRARHRMETE, REMHITIHE.

eifff AREREFNAEMRE, FFOWATERA, 248
fElas, INETEERIREIER.

oSETWEENERET, ISR St EHOE T R SEeT
TLELIR.

oTEXSRETALEI TS, VS, NEL. BPER. MEHSET(ERY,
RRGERERL, FRvIBRE, EiiAREERT AR
BitE, SR LAEIZIE, B TRE.

1y SKHIALIR L 6847,

2, TG RNE.

3. fTIFEMEN.

EXRGVEITRE. BT, B8, FE.
TERERE, RERUTSWRE.

I, EMEEEN.

2, XEEAENE.

3. FrERRit{TLRE).

ﬁ'_\, OBSERVE THESE SAFETY PRECAUTIONS
Though we takes the utmost care to produce safe sewing machimes
and devices,operstors should follow these basic safetynules,

oTo prevent accidents.do not remove safiety devices or parts while
operating the machine.

Do not leave tools or other unnecessary objects on the machine table
while operating the machine.

eBefore maintenance adjusting.cleaning.threading or replacing the
needleand to prevent accidents be sure the power is tumed off Check
and make sure the machine will not operate when the pedal is pressed.
1.tum off power and stop sewing.

2.open the sewing plate.

Jremove the foot presser.

After maintenance , adjusting , cleaning , threading or replacing the
operation.

1.move back the foot presser.

2 close the sewing plate.

J.um on the power and start sewing,

{> L%L\ b

e F L

Q

oEETFEETI AR, SRR,
oS RTINS
CHTRREESN, THRIFOEMASETHN, BENERET
AR, I FLLER.

o Tum the power off before leaving the machine table.

oln the event of a power failure.be sure to tum the machine off.

o To guarantee the machine always works well and safety pay mone
attention to the daily spot check.

aimnIE
Schematic diagram of the machine

R TEHTAaNT
Cut the table refemng to the diagram

1 PO 0 O A LU R ) P A e 55
tan
Dimemsion for setors @0 Jopuepeessssc S|

| - ——
[R%] = :
SRR T OB Bt e i
0 o i o for EFE motorssssesssesess 1 mf

aiRRETEE
Installation diagram of the machine table
mmggf## M%n&emmmm

S

=
ol

fji

\C

j:m"’ g5

LR |

JE

| 130 |

i

IR AT HER 512k 2 BT, MMM LERAT,
BASER AT FEATL i

10N

Fanis

FaRMR RO ATIT 4 08 AR a4 2 — FRR e
Hl iﬂﬂtﬁ-ﬁm-

Manual Lubrication

Apply 2or3 of by hand - SasTpde
when the machine is used forthe  —AK HRHS.
first time or has been leftunused  §

for some tme,




EHRERE A
A TRk R NG, INEREHREE R S,

i XTIEEAR, IRGEEHHCHESR S A LTEL
PRk,

Filling the HR device with silicon oil

Fill the: device with oil before it is too
low in order 1o prevent needle thread
resakage and fbric damape.
Note:Use recommended sillicon oil
[UNION CARBIDE CORPORA-
TION] UCC L45(10)

FEAFTE
NFERTRALE (S40

el BHLERER A, ineMETS
Wrn mEsmate

R B, anudd? LES
N %, AEUNEF
2k, Z

- T

Trim the knots off

neatly affer passing Threading disgram
through the eye of

the looper

FERHE TR

FEREE e Ts, HEsRE0, IFTHRGQ. i HERRERE TR
HEMFISRERE

FHHC RS

LB, ABETR, RalRERE.
2IFABEEER, IhSENTIe, (EROERRC SRTEATR NI
i HEHCERIT FIRENT S AT

1 Whilke pressing the push button fum the handwheel ;
1o seek the position at which the push button goes Sra
further into the depth. N

2 Then keeping the push button pressed,fum the O
handwheel and set the desired scale o the REL 1 R ’
Note:Stitch length adjustment
musst only be made after the
differential foed mtio has been
adjusted.

EARTSHIET
RSN, LTSN, s

LN AYER

SHNHETRE, EISHEMBESTMENE.
Cleaning the machine

Mainly the sosof tecadleplteand
the feed rows should be cleaned. e




Bt TR E#R Replacing the lower knife

| RS SRS, NSRS, A s HT TR Toremove the lowerknife
TR . i = ]

EEEEEES, AeoseEe  Tanpoanl soowCafler diding
2 SHEFRREEFLAOR AL, B

IREERE: MBDC27
Ted, SR MBDC<S

Replacing the needle

. Chock the needie cdully 1o soe
thet the scr s ke (o the rearallthe
nuching

2lrsert the needie o the poperdepth,
and fasien sooumch

Standhd needie Ongan DC 27
S2OHEA0H menes Onzin DC =5

ORI T
Comad ek o reslopen
the lower knife

)

" T,

> [0

]ammmh -a.ww-':,_,
atfler shohmg the kower ke hokder o the Il.ﬂ

3 Chedﬂ the all arcul
HEHHARE ng arculation RETTIE Install the lower knife.

PRI E TR s R T
= Turmibw herchiher] athe drmang onithe nght fgune FE
~ TR | Liparlad
© Commgedpeal UM
thee b ke 11 Top sriar
of thenende A
ez |
TNH
Limver krile
£ PR AS T 7 TTBa
ﬂATﬂH (s THEK IR
(1) et e b ki LondalA] - Levd ofB]
ke bk sk b the g, = (et gt g R T
- i Ohwckclrag cutt kg st lon of bnifie
KEhER, Bk BT HESR R EE Electrical wiring diagram
¥

Hitrso T RIREHER.

9OOE 1 1 Ik o 42
Hdlih

WX e i ™ n
. = . Fany |18 P Py | — T P T
HikhEE, IREERTSITARER N PN Rl Bl L | e e | w |
—_ by 3 [ aj = i e | i W & T E
R, IR, WETARB—L. (Ul 3 PR R Y Y5 ST TS T e e BT T
ﬁmlﬁv : v ) * 3 | s Wb | 20 |Rent| s | s 5 HATE| a8 k| amg| mm
§ |- T NW] GLE | B8 |LPRE|ibii8| GLE i HEATE| o8 wl |amg| mow
/ ﬂE ‘I o | e ™ Lkt J. Lt |wmavm] i THITTIE
Rqﬂmmr [a & |- mi MMEEITTIET i \ i |wmevm| na TES
t .'l-la-u:nr- e | ez :ﬂu i1 - M :r 1Il:fl Lk T
: 3 [ e W | me hadf] e | i i Tl [TTo T TR
Replacing the oil one month afier the firause

andovery st months e aller(See pt )







—. ¥15%5%R4r/Machine Bed Frame

o Number
NO. Part NO. Ref.Part No. Desc"ptlon three-thread | four-thread | five-thread
1 [P03010 240333 5>16 Pin 1 1 1
2 |P03017 201002 5>10 Pin 1 1 1
3 |20711001 210194 Indicator guide 2 2 2
4 20713027 240325 Pipe 2 2 2
5 |P03018 240299 4>=40 Pin 1 1 1
6 120628023 208173 Plug 1 1 0
7 |20701002 270008-91 Bracket Assembly 1 1 1
8 |207S13003 |4511 M6><25 Screw 2 2 2
9 |206S30001 270047 Bed pin 4 4 4
11 |20126001 -——- Pin 1 1 1
12 |20726009 -——- Pin 0 0 1
13 |302790 e Machine Bed Complete 1 1 1
14 |20703001 o Sleeve 1 1 1
15 [20703002 -——- Sleeve 1 1 1
16 [20703003 -——- Sleeve 1 1 1
17 |20703004 -——- Sleeve 1 1 1
18 [20703009 -——- Sleeve 1 1 1
19 |20703006 -——- Sleeve 1 1 1
20 20703007 -——- Sleeve 1 1 1
21 ]20703008 -——- Sleeve 1 1 1
22 [20703009 ———= Sleeve 4 4 6




3/4 Series




=\ WEHNEEH (1) /Cover (1)

o Number
NO.- Part NO- Ref.Part No. eseription three-thread | four-thread | five-thread
1 |300164 270020-SD Top Cover 1 1 1
2 |207S11012  |7020 M4><10 Screw 4 4 4
3 |20722001 270021 Gasket 1 1 1
4 (20622003 240305 Cushion Rubber 3 3 3
5 [20711055 -——- 0il sight window 1 1 1
6 |20722002 240110 Plug 1 1 1
7 |300165 270010-UD Side Cover 1 1 1
8 [207S11012 {7020 M4><10 Screw 2 2 2
9 |207S11008 |7021 M4><12 Screw 2 2 2
10 |2070201100 |274011-91 Presser Bar 1 1 1
11 |20712043 270013 Front Cover(left) 0 0 1
12 207517001 |7044 M4><10 Screw 4 4 4
13 121022003 -—— 0il level gauge washer 1 1 1
18 |300166 270011-UD Front Cover(right) 1 1 1
19 20701006 270014 Hinge 1 1 1
20 [207S11008 |7021 M4><12 Screw 3 3 3
21 120626001 240043 Pin 1 1 1
22 |207S14001  |4543 M4>=<4 Screw 2 2 2
23 120627001 240301 Spring 1 1 1
24 (20712002 270018 Latch 1 1 1
25 |207S11009  |7009 M3><2.5 Screw 1 1 1
26 |207S14002 (4574 M3><12 Screw 1 1 1
27 |207S14003  |4535 M3>=<4 Screw 1 1 1
28 [20712003 270017 Latch 1 1 1
29 |S01031 7017 M4><4.7 Screw 1 1 1
30 |20612004 210044 1 Flat Spring 1 1 1
31 |S01031 7017 M4><4.7 Screw 1 1 1
32 20712004 270012 Front Cover(left) 1 1 0
33 |207S11011  |7018 M4><5 Screw 2 2 2
34 120712005 270028 Side Cover 1 1 1
35 | XXXXXXXX - Threading diagram 1 1 1
36 | XXXXXXXX -——- Threading diagram 0 0 1







=. HENEEH (2) /Cover (2)

o Number
NO. Part NO. Ref.Part No. Pescription three-thread | four-thread | five-thread
1 |2071220100 |270035 Cloth Plate 1 1 1
3 |20603016 270042 Bushing 1 1 1
4 |207514007  |4543 M4>=<4 Screw 1 1 1
5 [W02004 - 6 Washer 1 1 1
6 /30228008 204115 Washer 1 1 1
7 1207511011 7018 M4><5 Screw 1 1 1
8 [20622003 240305 Cushion Rubber 1 1 1
9 (20711018 270030-UB Side Cover(Wide) 1 1 1
11 |207S11013 7025 M4>=<17.5 Screw 1 1 1
12 |W02002 201252 4 Spring Washer 1 1 1
13 |S01002 7018 M4>=<5 Screw 2 2 2
14 20528017 240343 Washer 2 2 2
15 |20622003 240305 Cushion Rubber 1 1 1
16 |20612016 270049 Latch 1 1 1
17 |207S11014 |7180 M3.5>=<4.5 Screw 1 1 1
18 20712008 270015 Plate 1 1 1
19 |207S17003 7170 M4>=<7.5 Screw 2 2 2
20 |20627002 270043 Lever 1 1 1
21 |206S20006 7172 M4 Screw 1 1 1
22 120627003 270044 Spring 1 1 1
23 120612009 270045 Bracket 1 1 1
33 |20701084 270022 Bed Cover Plate Assy. 1 1 1
34 1207512001 7084 M4><8 Screw 5 5 5
35 120722003 270023 Gasket 1 1 1
36 |2071201200 |270026 Cover Plate 1 1 1
37 |S01005 7020 M4><10 Screw 4 4 4
38 |207S11016 7023 M4><16 Screw 1 1 1
39 [NO1001 4821 M4 Nut 1 1 1
40 |207511007 -—— M4><7.5 Screw 1 1 1




10



. F3HER4F/Crankshaft Drive Mechanism

o Number
NO. Part NO. Ref.Part No. pesert peton three-thread | four-thread five-thread
1 [400046 270500A Crankshaft 1 1 0
2 1400045 270500C Crankshaft 0 0 1
4 20701008 270502 Blance Weight 2 2 2
5 207511017 7011 M3>=<8 Screw 4 4 4
6 20726002 270503 Pin 1 1 1
7 S10009 4541 M6><8 Screw 1 1 1
8 20712013 270508 Cover 1 1 1
9 207511007 7019 M4>=<7.5 Screw 3 3 3
10 |001024 240340 40><1.8 0 Ring 1 1 1
11  |B04004 270507-91 6202LB Ball Bearing 1 1 1
12 |207S11018 4572 M5>10 Screw 1 1 1
13 [207S14012 4514 M5>=<5 Screw 1 1 1
14 120729001 240335 Ring 1 1 1
15 [B04005 211526 6203LLU Ball Bearing 1 1 1
16  [B04005 211526 6203LLU Ball Bearing 1 1 1
17 |W03003 240306 32 Washer 4 4 4
18 20103002 -——- Oil Seal 1 1 1
19 001025 210057 17><1.8 0 Ring 1 1 1
20 [20133008 Direct drive moter 1 1 1
21 [S01011 Screw 3 3 3
22 1201511034 SM15/64">=28 |Screw SM15/64><28 1 1 1
23 20711056 Cover 1 1 1
23 [20711056 Cover 1 1 1
24 1207511026 M6><16 Screw 2 2 2
28 (20602002 270510 Pin 0 0 1
29 20712046 270509 Cover 0 0 1
30 [207S17001 7044 M4>10 Screw 0 0 2
31 [207S11012 7020 M4>10 Screw 0 0 1
32 [20708003 272523A0 Spacer 1 1 1
34 001037 ———= 30><1.2 0 Ring 2 2 2
35 20725001 ———= Ratchet 1 1 1
36 001028 240307 41><1.8 0 Ring 1 1 1
37 20708015 ———- Rigth Cover 1 1 1
38 [207S511012 7020 M4>10 0 Ring 3 3 3
39 [W02004 e Washer 1 1 1

11




W1 & (1-needle)

B 2 §f (2-needle)

12



B, 23 4/Thread Tension Mechanism

¥ & (Number)

Fs | ARMS ST L. —

NO. Part NO. Ref. Part No. z% Pescription three——ﬁread fouETfEead fivftﬁead
1 400662 210529-9U Se L PR (41 55)|Tension Spring Assembly 1 1 1
2 |301S16006  [208447-UA W EAB R Knob 1 1 1
3 130111006 208448 W EIEBhE Rachet 1 1 1
4 30111005 208450-UA IR B) 2 Cup 1 1 1
5 400161 210319 ez Fr Tension Disc 2 2 2
6 20623008 208449 Je 2k Fr Felt 1 1 1
7 201530016 5082A e 25T Screw Stud 1 1 1
8 30127011 20137 RS Spring 1 2 2
9 (400663 210531-9U Je £k g 204 (3 25)|Tension Spring Assembly 1 1 1
10 30127012 201086 WEE (D Spring 1 1 1
11 |20713001 27500 JUESN Thread Guide 1 1 1
12 |207S11007 |7019 BEATMAX 7. 5 Screw 2 2 2
14 20113002 202849 I 2 Tension Guide 3 3 3
15 |206S11005  [4009-HC BEATSML1/64X40  [Screw 1 0 0
16 [400661 210530-9U Se 2B SO {4 (% 45 |Tension Spring Assembly 0 1 1
17 1400668 210532-9U Je G 2R HAE (4 55| Tension Spring Assembly 1 1 1
18 20712032 2B AR Thread Guide 0 1 1
19 /30127013 PR (59) Spring 1 1 1

13




5 Series

5 (10 N 5
5-A04/435 m ( S A

5 Series 5-A04/435 Series

=

14



—

324143 (1) /Thread Guide and Thread Takeup (1)

J\©
o Number
NO. Part NO. Ref.Part No. Pescription three-thread | four-thread | five-thread
1 120701029 275021 Bracket 0 0 1
2 |207S511019 7082 M4><7.5 Screw 0 0 2
3 [20713020 275024 Thread Guide 0 0 1
4 (20713052 275049 Thread Takeup 0 0 1
5 207514001 4543 M4 >4 Screw 0 0 1
6 |20701030 275026 Bracket 0 0 1
7 |S01031 7017 M4>=<4.7 Screw 0 0 1
8 (20713021 275022 Thread Guide 0 0 1
9 207514001 4543 M4 ><4 Screw 0 0 1
10 |20713022 275029 Thread Guide 0 0 1
11 |207S11015 7062 M3><6 Screw 0 0 2
12 |20713050 275052 Thread Guide 0 0 1
13 |S01031 7017 MA><4 7 Screw 0 0 1
14 |20713023 275028 Thread Guide 0 0 1
15 |20713051 275057 Thread Guide 0 0 1
16 |S01031 7017 M4>=<4_7 Screw 0 0 1
17 20713006 275011 Bracket 0 0 1
18 |20713007 275012 Thread Retainer 0 0 1
19 |207S20003 7163 Screw 0 0 1
20 |20727002 240326 Spring 0 0 1
21 |20713024 275027 Thread Takeup 0 0 1
22 1207511015 7062 M3><6 Screw 0 0 2

15




3/4 Series

3 Series

4 Series 1 i ;

3/4 Series

'@ 3 Series
i'15i 4 Series

16



+. 3Z&H 4 (2) /Thread Guide and Thread Takeup (2)

o Number
NO. Part NO. Ref.Part No. eseription three-thread | four-thread | five-thread
1 20713002 275013A Thread Guide 1 0 0
2 20713003 275013 Thread Guide 0 1 0
3 207514001 4543 M4 ><4 Screw 1 1 0
4 20701010 275015 Bracket 1 1 0
5 207511019 7082 Ma>=<4._7 Screw 1 1 0
6 20713004 275051 Thread Guide 1 0 0
7 20713005 275051A Thread Guide 0 1 0
8 207511015 7062 M3><6 Screw 2 2 0
9 207511019 7082 M4>=<7_5 Screw 1 1 0
10 |20713006 275011 Bracket 1 1 0
11 |20713007 275012 Thread Retainer 1 1 0
12 |207S20003 7163 Screw 1 1 0
13 |20727002 240326 Spring 1 1 0
14 120713008 275016 Thread Takeup 1 0 0
15 20713009 275016 Thread Takeup 0 1 0

17




Saanchard WL bigr 144
Extra-high

smndardiint ]
High lift

4-M53 Bt
Except 4-M53

18



J\. 3%¥ 43 (3) /Thread Guide and Thread Takeup (3)

o Number
NO. Part NO. Ref.Part No. Pescription three-thread | four-thread | five-thread
1 20712016 275004 Bracket 1 1 1
2 |20113015 275047 Thread Guide 2 2 2
3 [201S511006 - Screw 2 2 2
4 |Wo1011 - Washer 2 2 2
5 (20713010 275005 Thread Takeup 1 1 1
6 |207S11007 |7019 M4><7.5 Screw 1 1 1
7 |20713011 275006 Thread Guide 1 1 1
8 (207511020 |7008 M3>=<4 Screw 1 1 1
9 20713012 275007 Thread Guide 1 1 0
10 |20713053 275055 Thread Guide 0 0 1
11 |20713054 275056 Thread Guide 0 0 1
12 |20713015 275009 Thread Takeup 1 1 0
13 |20713055 275054 Thread Takeup 0 0 1
14 |207S11021 |7012 M3.5%<6 Screw 1 1 1
15 |20713013 275010 Thread Guide 1 1 1

19




5 Series
3/4 Series

20



U §H#FERE (1) /Needle Drive Mechanism(1)

o Number
NO. Part NO. Ref.Part No. Pescription three-thread | four-thread | five-thread
1 400039 271000-92 Connection 1 1 1
2 |207S11016 7023 M4><16 Screw 2 2 2
3 [20626003 271001 Pin 1 1 1
4 |207S14007  |4538 M4 ><6 Screw 1 1 1
5 (20704001 271002-92 Crank 1 1 1
6 |S05018 4533 M6>=0.75>12 |Screw 1 1 1
7 |20702002 271003 Shaft 1 1 1
8 (20708004 240308 Collar 1 1 1
9 207514001 4543 M4 ><4 Screw 2 2 2
10 |20628014 208235 Washer 1 1 1
11  |HO05008 202577 8 Ring 1 1 1
12 20704002 271004-92 Lever 1 1 1
13 |207S12002 7150 Screw 1 1 1
14 |2072600300 |271022-91 Shaft Assembly 1 1 1
15 |20726003 271008-T Shaft 1 1 1
16 |20523005 - Oil wick 1 1 1
18 20702003 271006-T Needle Bar 1 1 1
19 |20703012 271007 Bushing 1 1 1
20 |207S14008 (4546 M4>=<5 Screw 1 1 1
21 1001026 201022 0 11.5%<1.5 0 Ring 1 1 1
22 120723003 179009-05 Oil Felt 1 1 1
23 |20708005 271009-92 Ring 1 1 1
24 1207511023 7035 M3><6 Screw 1 1 1
25 20722004 240310 Plug 1 1 1

21




5 Series \g

/"M 28 (2-noedio) Ek N

5 Series

S-A04 B
Except 5-A04

3/4 Series
'

¢ W 14t [1-neadis) ™
3 Series
EB(D
B 2¥ @-noodie)
4 Series
\_ 2

22



+. $T#FE814 (2) /Needle Drive Mechanism(2)

o Number

NO. Part NO. Ref.Part No. escription three-thread | four-thread | five-thread
1 20734003 XXXXXXXX Needle Holder Assembly 0 0 1
1 |20734004 XXXXXXXX 70 Needle Holder Assembly 0 0 1
1 ]20719056 XXXXXXXX Needle Holder Assembly 0 0 1
2 |207S14014  |4554 M3><3 Screw 0 0 2
3  |20713017 275030 Thread Guide 0 0 1
4 207511024 |7120 M2><3 Screw 0 0 1
5 | XXXXXXXX XXXXXXXX Needle 0 0 2
6 | XXXXXXXX XXXXXXXX Needle 0 2 0
7 120734002 XXXXXXXX ) Needle Holder 0 1 0
8 |207S14014  |4554 M3><3 Screw 0 2 0
9 [20713018 275019C Thread Guide 0 1 0
10 |207S11024  |7120 M2><3 Screw 0 1 0
11 |20734001 XXXXXXXX ) Needle Holder Assembly 1 0 0
12 |207S14014  |4554 M3><3 Screw 1 0 0
13 |20713038 275019A ( ) Thread Guide 1 0 0
14 |207S11024  |7120 M2><3 Screw 1 0 0
15 [XXXXXXXX XXXXXXXX Needle 1 0 0

23




5 Series

3/4 Series

24



+—. $#FE84 (3) /Needle Drive Mechanism(3)

o Number
NO. Part NO. Ref.Part No. Pescription three-thread | four-thread | five-thread
1 [XXXXXXXX XXXXXXXX Needle Plate 0 0 1
2 |207S17006  [7170 M4><7.5 Screw 0 0 2
3 /20709002 271010 () Bracket 0 0 1
4 1207511007 |7019 MA><7.5 Screw 0 0 2
5 [20622003 240305 Cushion Rubber 0 0 2
6 |20709003 271011 () Bracket 0 0 1
7 207511007 |7019 MA><7.5 Screw 0 0 2
8 | XXXXXXXX XXXXXXXX Needle Guard 0 0 1
9 [S01027 7010 M3><6 Screw 0 0 2
10 |XXXXXXXX XXXXXXXX () Needle Guard 0 0 1
11 |207S12005 |7259 Screw 0 0 1
12 |W03004 240222 3 Spring 0 0 1
13 |207S11002 |7165 M3 Screw 0 0 1
14 |XXXXXXXX XXXXXXXX () Needle Guard 0 0 1
15 |207S11007 |7019 M4><7_5 Screw 0 0 1
16 |XXXXXXXX XXXXXXXX () Needle Guard 0 0 1
17 |S01027 7010 M3>=<6 Screw 0 0 2
18 120701033 271013 Bracket 0 0 1
19 |207S11003 |7114 M4><10 Screw 0 0 2
20 [XXXXXXXX XXXXXXXX Needle Plate 0 1 0
21 |207S17006  |7170 M4>=<7_5 Screw 2 2 0
22 20709002 271010 () Bracket 1 1 0
23 |207S11011 XXXXXXX M4>=<7.5 Screw 2 2 0
24 120622003 240305 Cushion Rubber 2 2 0
25 120709003 271011 () Bracket 1 1 0
26 207511007 |7019 M4><7_5 Screw 2 2 0
27 [XXXXXXXX XXXXXXXX () Needle Guard 1 1 0
28 |207511007 7019 M4>=<7_5 Screw 1 1 0
29 | XXXXXXXX XXXXXXXX () Needle Guard 1 1 0
30 [207S12005 |7259 Screw 1 1 0
31 [W03004 240222 3 Spring 1 1 0
32 |207S11002  |7165 M3 Screw 1 1 0

25




5 Series

3/4 Series

®®

5-A04,4-MO3[&5M

Except 5-A04 , 4-MO3

26



+=. FZ5ER/Upper Looper Drive Mechanism

o Number
NO. Part NO. Ref.Part No. Desc"ptlon three-thread | four-thread | five-thread
1 [400043 271500-92 Connection 1 1 1
2 207511016 7023 M4>=<16 Screw 2 2 2
3 207511005 7022 M4><17.5 Screw 2 2 2
4 20704003 271502-92 Crank 1 0 0
5 400037 271503-92 Crank 0 1 1
6 S05018 4533 M6><0.75>12 [Screw 1 1 1
7 20702004 271504 Shaft 1 1 1
8 20628006 240338 Washer 1 1 1
9 207511004 7174 M4>10 Screw 1 1 1
10 |W02001 303067 Spring Washer 1 1 1
11 |20708006 210122 Spacer 0 1 0
12 |20622019 210586A 0il Seal 1 1 1
13 |20708007 210122A A Spacer 1 0 1
14 |20705003 271505-92 Lever 1 1 1
15 |207S12002 7150 Screw 1 1 1
16 |20726004 179137-05 Pin Assy. 1 1 1
17 |20523005 -——- JK788 0il Weak 1 1 1
18 |207S14010 4545 M3>=<4 Screw 1 1 1
19 |2070403400 |271517-91 Upper Looper Holder Assy 1 1 1
20  [20623005 179130-05 Felt 1 1 1
21 207511025 7054 M3.5><6.7 Screw 1 1 1
22 | XXXXXXXX XXXXXXXX Upper Looper 1 1 1
23 207511026 4510 M6><16 Screw 2 2 2
24 1400040 XXXXXXXX Cover 1 1 1
25 207517004 XXXXXXXX M2.5>=6 Screw 1 1 1
26 207511027 7033 M2.5>=8 Cover 1 1 1
27 20123021 -——- JK795 0il Wick 1 1 1
28 20723005 2745890 Felt 1 1 1
29 [20712017 2745880 Bracket 1 1 1
30 [207511020 7008 M3>=<4 Screw 1 1 1
31 [20701051 2715108 Upper Looper Bracket 1 1 1
34 20712066 ———= Washer 1 1 1
35 [S02007 ———— Screw 2 2 2

27




3/4 Series @ I~

28



+=. TZ4ZB#:/Lower Looper Drive Mechanism

o Number
NO. Part NO. peseription three-thread | four-thread | five-thread
1 1400043 Connection 1 1 1
2 [207511016 M4>=<16 Screw 2 2 2
3 207511005 M4><17.5 Screw 2 2 2
4 1400329 Crank 1 1 0
5 S05018 M6><0.75>12 |Screw 1 1 0
6 [20702004 Shaft 1 1 1
7 20628006 Washer 1 1 1
8 207511004 M4><10 Screw 1 1 1
9 |W02001 Spring Washer 1 1 1
10 120622019 Oil Seal 1 1 1
11 [ XXXXXXXX Lower Looper 1 1 1
12 1207514006 M5><5 Screw 0 0 1
13 207511028 M3.5>=6.5 Screw 1 1 1
14 {20704007 Lower Looper Holder 1 1 1
15 1207520004 M5><13 Screw 1 1 1
16 ]207S15001 M4>=<7 Screw 1 1 1
17 1400388 Crank 0 0 1
18 |S05018 M6><0.75>12 |Screw 0 0 1
19 120712066 Washer 1 1 1
20 1S02007 Screw 2 2 2

29




5 Series

30



4+, —EIFXETEHH4 (1) /Chainstitch Looper Drive Mechanism(1)

o Number
NO. Part NO. Ref.Part No. Pescription three-thread | four-thread | five-thread
1 |20705006 273500 Connection 0 0 1
2 |B08002 205015 k22>18><8 Needle Bearing 0 0 1
3 |20704014 273501 Crank 0 0 1
4 20703016 179160-05 Bushing 0 0 1
5 [207512003 7056 M5><13 Screw 0 0 1
6 30228008 204115 Washer 0 0 1
7 20709017 273502 Slider 0 0 1
8 [207S13009  |4531 M5><12 Screw 0 0 1
9 [20628010 240062 Washer 0 0 1
10 |W02001 303067 Spring Washer 0 0 1
11 |20710008 252515 Pin 0 0 1
12 001027 208949 4>=1.3 0 Ring 0 0 1
13 |20626017 273504 Shaft 0 0 1
14 120701034 273505-92 Holder 0 0 1
15 |S05018 4533 M6><0.75>12 |Screw 0 0 1
16 20704015 273509-92 Crank 0 0 1
17 |S05018 4533 M6><0.75>12 |Screw 0 0 1
18 20705008 272517 Link 0 0 1
19 20703016 179160-05 Bushing 0 0 1
20 |207S12003 7056 M5><13 Screw 0 0 1
21 130228008 204115 Washer 0 0 1
22 120702018 273506 Shaft 0 0 1
23 |3052201700 [204052A 0il Seal 0 0 1
24 | XXXXXXXX XXXXXXXX Double Chainstith Looper 0 0 1
25 |207S11028 |7168 M3.5>6.5 Screw 0 0 1
26 120701035 273510-92 Looper Holder 0 0 1
27 1207520004  |7055 M5><13 Screw 0 0 1
28 120728002 240337 Spacer 0 0 1
29 |207S15001 7169 M4 >=<7 Screw 0 0 1

31




5 Series

32



+H., —EHE$HHL#(2) /Chainstitch Looper Drive Mechanism(2)
s it (Number)
W | Arto | wfreiie | W Description  [—=® | WA | WA
three-thread four-thread {five-thread
| 20713063 1921200 fUEa Ly Thread Guide 0 0 1
2 |207s11007 7019 $EETMA X T.5 Screw 0 0 |
3 20713040 270032 Uiy Thread Guide 0 0 1
1 20629003 206115 IR Holder 0 ] 3
] 2061205700 |275033 FTERM S AL Looper Thread Takeup Assy 0 { 1
6 |207520002  |TOG6 T Screw 0 0 l
7 20128015 210307 15 Washer 0 ] 1
8 206530015 T167 RETMI Sorew 0 0 1
9 |20612055 137108 St Tension Dise 0 0 2
10 (30127016 211388 L Spring 0 ] 1
11 (206516004 275034 BHTH KEnob 0 il 1
12 20612056 275035 Figiil Thread Guide 0 ] 1
13 1501031 7017 WETMAXT. 5 Screw 0 i] 1
14 |20629004 275036 UKL Thread Guide 0 0 1
15 [207511020 7008 ATV > g Screw 0 0 1
16 |20613017 276039 e Thread Guide i ] 1
17 |207511020  |7008 SETMS > 4 Scrow 0 1] 1
18 |20612058 179498-52 ITE M 5 Looper Thread Takeup 0 ] 1
19 (207514008 4554 AT Screw 0 ] 2
20 20629005 275037 + i Spring 0 i] 1
21 |20713026 275038 iR Tread Guide 0 0 1
22 |207511007  |7019 HATMAXT.5 Serew 0 ] 1
2 12061205700 | 275033 TR EE 0 Looper Thread Tokeup Assy 0 i} 1

33




VEE_:!E.._.I HN%

\m

34



+75. ZEhATH14I/Feed Mechanism

o Number
NO. Part NO. Ref.Part No. Pescription three-thread | four-thread | five-thread
1 20705004 272500 Connection 1 1 1
2 20626003 271001 Pin 1 1 1
3 |207S14007  |4538 M4><6 Screw 1 1 1
4 |B08001 240012 26><22>10| Needle Bearing 1 1 1
5 20710001 272501 Eccent 1 1 1
6 |20710002 210129 Feed Eccent 1 1 1
7 120712018 210130 Flat Spring 1 1 1
8 1207514003  |4535 M3><4 Screw 2 2 2
9 (20710003 272506-91 Regulator 1 1 1
10 |207S14012 |4514 M5><5 Screw 2 2 2
11 |20710004 272504-91 Eccent Assembly 1 1 1
12 20727003 272503 Spring 1 1 1
13 |207S20005 7038 M2 Screw 1 1 1
14 |20709006 272502 Ratchet 1 1 1
15 |20702005 272509 Push Button 1 1 1
16 |20722005 240315 Gaket 1 1 1
17 001027 208949 4>=1.3 0 Ring 1 1 1
18 |20728001 240314 Washer 1 1 1
19 |20727004 240317 Spring 1 1 1
20 |H05018 200555 3.5 Ring 1 1 1
21 |20705005 272529 Link 1 1 1
22 |207S20006 7058 M5><5 Screw 1 1 1
23 [20629006 202522 Ring 1 1 1
24 120704008 272530A92 Lever 1 1 1
25 |S05018 4533 M6><0.75>12 |Screw 1 1 1
26 20712019 272532 Lever 1 1 1
27 207520007 7161 Screw 1 1 1
28 120702006 272533A Shaft 1 1 1
29 20622010 204185 0 0 Ring 1 1 1
30 [20627006 272534 Spring 1 1 1
31 20712020 272535 Regulator Plate 1 1 1
32 |207S11008 7021 M4><12 Screw 2 2 2
33  |20711007 240321 Spacer 2 2 2
34 2071600100 (179202-25 Nut 1 1 1
35 |{207S30001 179202-25-02 Screw 1 1 1
36 120728003 7059 Spring Washer 1 1 1
37 207516002 211301 Stopper 2 2 2
38 [207S11011 252658 M4><5 Screw 2 2 2
39 30228009 7018 Washer 2 2 2
40 20702007 303448 Adjusting Bar 1 1 1
42 |H05018 240322 3.5 Ring 1 1 1
43 120727005 210533 Spring 1 1 1
44 120728005 -——- Washer 1 1 1
45 20709007 272539A Pin 1 1 1
46 (2070500400 |---- Connection 1 1 1

35




36



++t. EHHH/Feed Mechanism

o Number
NO. Part NO. Ref.Part No. peseription three-thread | four-thread | five-thread
1 [20702008 272516 Shaft 1 1 1
2 |HO5009 205061 7 Ring 1 1 1
3 [20628023 208173 Plug 1 1 1
4 120628011 240311 Washer 2 2 2
5 12070400900 |[272510-91 Crank 1 1 1
6 |207S13005 [4534 M6><14 Screw 1 1 1
7 |207S11029  |7010 M3><6 Screw 2 2 2
8 ]20709010 272518 Block 1 1 1
9 |20704011 272514-92 Crank 1 1 1
10 |S05018 4533 M6><0.75>12 |Screw 1 1 1
11 [20710005 272515 Pin 1 1 1
12 |N01004 4805 M5 Nut 1 1 1
13 |20628010 240062 Washer 1 1 1
14 |20710006 272525 Pin 1 1 1
15 ]207S13001 |7238 Screw 1 1 1
16 |20722006 240318 0 Gsket 1 1 1
17 ]20729002 240319 Ring 1 1 1
18 1001026 201022 0 11.5%<1.5 0 Ring 1 1 1
19 |20709011 272526 Block 1 1 1
20 |20708008 240303 Collar 2 2 2
21 |207S14001 4543 M4 ><4 Screw 2 2 2
22 |20705008 272517 Link 1 1 1
23 20703016 179160-05 Bushing 1 1 1
24 207512003 |7056 M5>13 Screw 1 1 1
25 |30228008 204115 Washer 1 1 1
26 |20706001 — Main Feed Bar 1 1 1
27 | XXXXXXXX XXXXXXXX ( ) Main Feed Dog Complete 1 1 1
28 | XXXXXXXX XXXXXXXX Main Feed Dog 1 1 1
29 [XXXXXXXX XXXXXXXX Auxi liary 1 1 1
30 [207S11029 |7010 M3><6 Screw 1 1 1
31 [S01029 7013 M3.5><7.5 Screw 1 1 1
32 |20706002 272528 Differentrial Feed Bar 1 1 1
33 [XXXXXXXX XXXXXXXX Differentrial Feed Dog 1 1 1
34 [S01029 7013 M3.5><7.5 Screw 1 1 1
35 |20709012 272524 Block 1 1 1
36 [20701011 272519 () Feed Bar 1 1 1
37 |207S13006 7110 M4>=<9 Screw 2 2 2
38 |20701012 272520 () Feed Bar 1 1 1
39 [207S13006 |7110 M4><9 Screw 2 2 2
40 [20701013 272522 Feed Bar Oil Seal 1 1 1
41 20722007 272521 0il Seal 2 2 2
42 207513007  |4573 M4><5 Screw 2 2 2
43 20721009 — Tube 1 1 1
44 120712055 ——-- Clamp 1 1 0
44 20712062 — Clamp 0 0 1
45 [207S11011  [7018 M4><5 Screw 1 1 1
46 1400044 e Feed Bar Assy. 1 1 1

37




e 3/4 Series

@ 5 Series

38




+/\. 5% HL¥/Knife Drive Mechanism

o Number

NO. Part NO. Ref.Part No. Pescription three-thread | four-thread | five-thread
1 1400041 273000-92 Connection 1 1 1
2 |207S11016 7023 M4><16 Screw 2 2 2
3 |20704012 273001-92 Crank 1 1 0
4 20704030 273002-92 Crank 0 0 1
5 |S05018 4533 M6><0.75>12 |Screw 1 1 1
6 [20626003 271001 Pin 1 1 1
7 |207514007  |4538 M4>=<6 Screw 1 1 1
8 (30208001 240235-92 Collar 2 2 2
9 [S10003 4547 M6>0.75>5 [Screw 2 2 2
10 |20702009 273003 Upper Knife Lever 1 1 1
13 |20726005 273006 Pin 1 1 1
14 120701014 179712-05 Upper Knife Clamp 1 1 0
15 |20701036 179713-05 Upper Knife Clamp 0 0 1
16 |207S11012 7020 M4><10 Screw 1 1 1
17 [XXXXXXXX XXXXXXXX Upper Knife 1 1 1
18 |S01029 7013 M3.5%<7.5 Screw 1 1 1
20 20701050 210757 Angled Upper Knife Clamp 0 0 1
21 | XXXXXXXX XXXXXXXX Angled Upper 0 0 1
22 |207S11020  |7008 M3>=<4 Screw 0 0 1
23 120712053 210758 Angled Upper Knife Gib 0 0 1
24 |20712051 179341-15 Waste Guard 0 0 1
26 |S11025 - M4><20 Screw 0 0 1
27 |Wo1011 -—— Washer 0 0 1
28 20701015 273008 Lower Knife Holder 1 1 0
29 |20701037 273009 Lower Knife Holder 0 0 1
30 |S01010 7019 M4><8 Screw 1 1 1
31 |20712021 273010 Lower Knife Holder Guard 1 1 1
32 |207S11019 7082 M4><7.5 Screw 2 2 2
33 |20727006 240324 Spring 1 1 1
34 120712022 273007 Plate 1 1 1
35 [207S11007 7019 M4>=<7.5 Screw 1 1 1
36 [XXXXXXXX XXXXXXXX Lower Knife 1 1 1
37 |20709013 273012 Lower Knife Clamp 1 1 1
38 |207S12004  |7173 M5><8 Screw 1 1 1
39 20701052 179712-05 H) Upper Knife Clamp H 0 0 1

39




40



+h. BEBVHI/Presser Foot Mechanism

o Number
NO. Part NO. Ref.Part No. Pescription three-thread | four-thread | five-thread
1 120712079 274007 Lever 1 1 1
2 1207520008 7060 M10 Screw 1 1 1
3 |20727007 274008 Spring 1 1 1
4 (20712024 274009 Stopper 1 1 1
5 [207511012 7020 M4><10 Screw 2 2 2
6 |207S11031 7175 M5>< 24 Screw 1 1 1
7 |IN01004 4805 M5 Nut 1 1 1
8 (20712025 274006 Link 1 1 1
9 (20612030 274004 Lever 1 1 1
10 20608004 274003-92 Collar 1 1 1
11  |S05017 4534 M6><0.75><13.5 [Screw 1 1 1
12 120627009 274005 Spring 1 1 1
13 |20703014 274002 Bushing 1 1 1
14 207511016 7023 M4><16 Screw 1 1 1
15 20702010 274001 Shaft 1 1 1
16 |20701016 274000-B Presser Arm 1 1 1
17 20626016 208549 Pin 1 1 1
18 |S10011 4594 M4>0_5>4 Screw 1 1 1
19 | XXXXXXXX XXXXXXXX Presser Foot Assy. 1 1 1
20 |207S11030 7013 M3.5><7.5 Screw 1 1 1
21 |20712026 274033 Finge Guard 1 1 1
22 120712048 274020 Stopper 1 1 1
23 |207511009 7009 M3><4.5 Screw 1 1 1
24 1207511020  |7008 M3>=<4 Screw 1 1 1
25 120712027 274019 Flat Spring 1 1 1
26 |207S11032 5089 M4><3.8 Screw 1 1 1
27 120719054 208773A Spring 1 1 1
28 120702014 274014 Adjusting Screw 1 1 1
29 |207S16003 274015 Nut 1 1 1
30 20612034 274016 Lever 1 1 1
31 |207520009 7171 Screw 1 1 1
32 120627010 274017 Spring 1 1 1
33 |20712030 274010 Stopper 1 1 1
34 1207511007 7019 M4><7.5 Screw 1 1 1

41




42



—+. #8814 (1) / Lubrication Mechanism(1)

o Number

NO.- Part NO. Ref.Part No. Descrlptlon three-thread | four-thread | five-thread
1 2072000200 |---- Pump 1 1 1
2 20725002 211618 Worm Wheel 1 1 1
3 |207S15002 |5060 M8>=<4.5 Screw 2 2 2
4 12071100900 [274515-91 Oil Distributor Complet 1 1 1
5 [20709014 210214 Plug 2 2 2
6 [207S30002 |004211-HUO M4>=16 |Screw 1 1 1
7 |206S30009 |240328 Joint Screw 1 1 1
8 [20122033 240263 Washer 10 10 10
9 |207S13008 4529 M4>=<16 Screw 2 2 2
10 [20701025 |274509 Tank 1 1 1
11 |207S11005 |7022 M4><17.5 Screw 2 2 2
12 20136001 -—== Filter Element 1 1 1
13 20712035 274510 Cover 1 1 1
14 |207S11007 |7019 M4>=<7.5 Screw 3 3 3
15 1001028 240307 41><1.8 0 Ring 1 1 1
16 20636001 200136 Joint 2 2 2
17 |206S30009 [240328 Joint Screw 2 2 2
18 20729005 202199 Clamp 2 2 2
19 12921003 240327 P5x< Py Tube 0.2m 0.2m 0.2m
20 120636001 200136 Joint 2 2 2
21 ]206S30009 [240328 Joint Screw 2 2 2
22 120729005 202199 Clamp 2 2 2
23 |12921003  [340327 P5< P8 Tube 0.31m 0.31m 0.31m
24 120521009 209656A Joint 2 2 2
25 120712036 274525 Oil Guide 1 1 1
26 120612062 -—== Washer 1 1 1
27 120720003 -——= Oil Pump Body 1 1 1
28 120720004 -—== Rotor Axis 1 1 1
29 120720005 -——- Inner Rotor 1 1 1
30 [20720006 o External Rotor 1 1 1
31 [20720007 -——- Oil Pump Body 1 1 1
32 120720008 -—== Cover 1 1 1
33 130120010 -——- Net 1 1 1
34 120720009 -—== Board 1 1 1
35 1S05006 -——- M4 >< 25 Screw 4 4 4

43




44



—+—. {#HH¥#I (2) /Lubrication Mechanism(2)

o Number

NO. Part NO. Ref.Part No. Pescription three-thread | four-thread | five-thread
1 20711010 -——- A 0il Sight Gauge 1 1 1

20711011 ——— B 0il Sight Gauge 1 1 1
2 1001030 230043 0 22>=<1.5 0 Ring 1 1 1
3 (2071101200 |210193 Indicator Assy. 1 1 1
4 (20711013 210510 Indicator Support 1 1 1
5 [207S30002  |004211-HUO M4><16 Screw 2 2 2
6 |20701026 274500 0il Reservoir 1 1 1
7 1207513002 5138B Screw 1 1 1
8 20528014 202287A Washer 1 1 1
9 (207513009  |4531 M5><12 Bolt 4 4 4
10 |20628018 240339 Washer 4 4 4
11 |20722008 274501 Gasket 1 1 1
12 |20725003 274504 Worm 1 1 1
13 |207S14006 |4514 M5><5 Screw 1 1 1
14 20626007 274514 Pipe Assy. 1 1 1
15 |20709015 240338 Rubber plug 1 1 1
16 |207S14007 4543 M4 >4 Screw 1 1 1
17 |20123021 - JK795 Oil Wick 1 1 1
18 |20721010 274513 Pipe 1 1 1
19 |207S11011 7018 M4 ><5 Screw 1 1 1
20 |20709016 240097 Rubber plug 2 2 2
21 |207S14001  |4543 M4>=<4 Screw 1 1 1
22 |2071203800 (274518 Joint 1 1 1
23 120723007 274522 Felt 1 1 1
24 120622010 204185 0 0 Ring 1 1 1
25 120721011 -——= D2 P4 Tube 0.34m 0.34m 0.34m

45




3/4 Series

5 Series

5 Series

46



4=, HREBHEEHF/H. R Device

$it (Number)
HEA A pscripion [T
Lhree—thresd Tour—thresd [ive—thread
I 20711014 275500 Rk Silicone 011 Reservoir 1 1 1
2 20711015 275501 ke i |Caver 1 1 1
3 |20723008 276503 i Ferlt 1 1 0
4 207189051 275046 EH Felt 1] ] 1
i 20712040 2755602 h i Thread Guide 1 1 1]
6 [20713019 275607 fUEAET Thread Guide 0 0 I
T 207511012 TO20 TV % 10 Scrow 1 1 1
B 20712042 27TRER i |Cover 1 1 1
9 20723009 204466 il loi1l Felt 1] ] 1
10 |20726010 210766 Bl Pin 0 0 1
11 [20711016 F&Eih i Silicone 0il Reservoir 1 1 |
12 |20711017 275505 Tk AL |Cover 1 1 i
13 |207%30003  |004210-1U0 HAEETMA 12 |Screw 1 1 1
14 (40123013 202175 e [0l Wick 1 1 I
15 |40121002 240331 il i Tube 1 1 1
16  |2071204] 200155 il sk |Clamp 2 2 2
17 |20701027 275506 e Needle Thread Lubricator 1 1 0
18 |207511008  |7021 ERETMA X 10 Sorew 2 2 0
19 [20709014 210214 R Plug 1 1 0
20 |20723009 204466 il 0il Felt 1 1 0
21 [20726010 210766 ¥ Pin 1 1 {
22 |20701038 2TR500 HER v 1 Needle Thread Lubricator ] ] 1
23 |207511007  |70196 EETMI %7, 6 Screw i 0 2
24 |20709014 210214 HEEk Plug 0 0 1
25  |[2071101600 |— T i A Silicone 0il Reservoir 1 1 0
26 2070103000 |— Fﬁtidigfﬂﬁ'ﬂ Silicone 0il Reservoir ] ] 1

47




48



—1+=. &%/ Thread Stand

B | ARge P . SR (Number)
No. | Part No. mf:gm No. ¥ Description | _=8 1 F& | A
1 |20631020 4835 iy Thread guide {6=spooi) 0 0 14 (AEEED
2 |20121036 2034 g ] Thread Guide (F-spool) 0 o 1
3 20131014 2038 f HiE Thesad Culde (d-spool) 0 1 0
4 |20131050 293¢ ki Thread Cuide (3-spoold 1 i 0
5 |2o8s16008  [4021 SReT Sorew g a 9
6 |no1004 e - HHMS Mt 2 2 a
7 |aoi01028 505-PA ik Thread Hanger 1 0 1
8 |20631026 BOSAPA s ap Thresd Hangsr o a 1
9 |206530025 |T102 RAT Sorew 1 2 2
10 [20621032 512 $H Washer 1 2 2
11 |206530024  |4022 iT Sorew 1 9 2
12 |20131006 3804 Hix Sponl Pin 3 4 5
13 20631031 201252 T H Spring Washer 3 4 5
14 |206516006 4803 o £ Bt 3 4 5
15  [20631025 381-PA HitH Spool Seat Disc 3 4 5
16 |20631024 507 e Spool Mat 5 4 B
17 [20131008 382-PA HEEE Spanl Cushion 3 4 E
18 (30111008 383-PA i Holder 1 1 1
19 |206530027 14014 i Screw 1 1 1
20 [206516006  [4803 WG Mt i 1 1
21 30113018 384 Gk Thread Guide Arm 1 1 1
22 |206530023  |4012 El Sorew i | 1
23 |206516006  |4803 ;G Mt 1 1 1
24 20631017 233-PA L Holder 1 1 1
25 |206830023  [4012 EReT Sorew 1 1 1
26 [206516006  [4803 R bt 1 1 1
27 [30102034 BOZ-PA #ian | Colum Pipe(upper) 1 1 1
28 |a0102032 503-PA BTk Column Pipe(lowsy) 1 1 1
29 [30120005 504-PA HEFM Joint 1 1 1
30 (206530023 4012 il Sorew 1 1 1
31 [206516006  [4803 R Mut 1 1 1
32 |30101030 527-PA it Hian Thread Hanger 1 i 1
33 30101031 B2TAPA g ) Thread Hanger 0 2 |
34 |206516008  [4021 AT Serew g 2 a
35 |NOLOO4 = &R-EM5 Hut @ a 3
36 |20103045 506 g Thread Byelet 3 4 5
37 |ao1zz027 386 i i Rad Cap 1 1 1
38 [30128062 509 iy Washer a g 3
39 |206516007 W Nt 1 1 1
40 |2063101400 |— B (=$#8)  |Thread Hanger Assy. 1 0 0
2053102900 |——— HRHE M ()  |Thread Hanger Assy. 0 1 0
2013102700 et (HEEY  |Thread Hanger Assy. 0 0 1
2063103100 |— AR (R |Thread Hanger Assy. 0 0 1 (AR

41 |201310890 1 Thread guids pips 3 4 5

42 20]31_1]_3_ ﬂ'f-ﬁ: _J.'*'la.stj:: Covmr 3 4 5

43 poizsoss mE Washer 2 2 2

49




50



~—+M., F£EBEH/Part For Semi—Submerged Installation

o Number
NO. Part NO. Ref.Part No. Pescription three-thread | four-thread | five-thread
1 20711054 276001 Rest Board 1 1 1
2 20722009 179483-05 Cushion Rubber 4 4 4
3 20131028 206336 Nut 4 4 4
4 20131029 -—— Spacer 16 16 16
5 20131027 4512 Screw 4 4 4
6 20131030 ——— Washer 4 4 4
7 20131032 205468-PA Waste Chute 1 1 1
8 20131033 205469-PA Waste Chute 1 1 1
9 |20131034 4904 Screw 3 3 3
10 |20131031 205470-PA Screw 1 1 1
11 |20131035 4905 Washer 4 4 4
12 |30122031 - Spring Washer 8 8 8
13 |20131094 e Waste Chute Assy. 1 1 1
14 120711052 - oil pan 1 1 1

51




5-A04
Tractor presser foot

52



—t+Hh. EAFEH/Specific Parts

o Number
NO. Part NO. Ref.Part No. escription three-thread | four-thread | five-thread
1 [XXXXXXXX XXXXXXXX Presser Foot Assy. 0 0 1
2 |207S11030 |7013 M3.5>7.5 Screw 0 0 2
3 |20726011 208958-B Pin 0 0 4
4 |20714051 277108 Fabric Guard 0 0 1
5 |W01002 202875 3 Washer 0 0 1
6 |206S11018 |5157 Screw 0 0 1
7 120719053 274024 Spring 0 0 1
8 |207S16050 |7166 Screw 0 0 1
9 20712052 274027 Finger Guard 0 0 1
10 |207S11009  [7009 M3><4.5 Screw 0 0 1
11 | XXXXXXXX XXXXXXXX Presser Foot Complete 0 0 1
12 20726012 212499-B Pin 0 0 1
13 207516004  [5409 Nut 0 0 1
14 120726014 212498 Latch 0 0 1
15 |20727052 274028 Spring 0 0 1
16 |207S16005  [3153 Nut 0 0 1
17 20712063 208531 Fabric Guard 0 0 1
18 [207S11034  [5030 M1><2.3 Screw 0 0 1
19 |20715057 274022 Spring 0 0 1
20 |207S11009 [7009 M3><4.5 Screw 0 0 1
21 20712050 274026 Finger Guard 0 0 1
22 207511020  |7008 M3><4 Screw 0 0 1
23 [ XXXXXXXX XXXXXXXX Holder 0 0 1
24 1207511030 |7013 M3.5>=7.5 Screw 0 0 1
25 20727050 274023 Spring 0 0 1
26 |207S11009  [7009 M3><4.5 Screw 0 0 1
27 120712049 274025 Finger Guard 0 0 1
28 |207S11020  |7008 M3><4 Screw 0 0 1
29 [XXXXXXXX XXXXXXXX Presser Foot Complete 0 0 1
30 20726013 211919 Pin 0 0 1
31 20727053 211918 Spring 0 0 1
32 1207516006  |3150 Nut 0 0 1
33 120729003 211920 Spring Pin 0 0 1
34 [XXXXXXXX XXXXXXXX Presser Foot 0 0 1
35 [XXXXXXXX XXXXXXXX Presser Foot 0 0 1
36 |20712064 211917 Bracket 0 0 1
37 |207S11032  |5089 M3.5>5.5 Screw 0 0 1
38 |W01002 -—— Washer 0 0 1
39 120713056 275030A Thread Eyelet 0 0 1
40 |20719054 240347 Spring 0 0 1

53




5T



—+75. EHZEH/Specific Parts

Number
Description
NO. Part NO. Ref.Part No. P three-thread | four-thread five-thread
1 20730305 Operation Panel 1 1 1
2 20712081 Operation Panel Installation Plate 1 1 1
3 206511021 M4><10 Screw 4 4 4
4 S05232 M6><12 Screw 2 2 2
5 2071130200 Interconnecting device 1 1 1
6 206511022 M4>=<8 Screw 4 4 4
7 207511007 M4>=<7.5 Screw 2 2 2
8 2073001300 electromagnet assembly 1 1 1
9 S05023 M6 Screw 1 1 1
10 [207S13006 M4>=<9 Screw 1 1 1
11 120726201 Pim 1 1 1
12 12071208200 Cutter Assembly 1 1 1
13  |201S11019 M4 Screw M4 2 2 2
14 120704050 Crank 1 1 1
15 120101302 Bracket 1 1 1
16 |S05232 M6><12 Screw 2 2 2
17 120730304 Back emission 1 1 1
18 |S01027 M3 Screw 2 2 2
19 20730303 Back sensor 1 1 1
20 [S02007 M3><5 Screw 2 2 2
21 [S01003 M4><12 Screw 2 2 2
22 12071130100 Trimmer switch sensor 1 1 1
23 120711202 e — Eve aquide 1 1 1
24 |W01011 2028750 Washer 2 2 2
25 1S01034 — M3><5.7 Screw 2 2 2
26 20712205 Bracket 1 1 1
27 1207511007 M4>=<7.5 Screw 1 1 1
28 |207S11007 M4>=<7.5 Screw 2 2 2
29 [20730306 Safety Switch 1 1 1
30 [30130017 Maanetic lron 1 1 1
31 [20701203 Bracket 1 1 1
32 120612062 Washer 1 1 1
33 |207S11007 |——— M4>=<7.5 Washer 1 1 1
34 1207511020 7008 M4><4 Washer 1 1 1
35 120712210 Bracket 1 1 1
35 [20712214 Bracket 0 0 1
36 2073001600 electromagnet assembly 1 1 1
37 20730307 Cloth plate assembly 1 1 1
38 20730301 Receiver Attachment Front 1 1 1
39 20730302 Receiver Attachment Back 1 1 1
40  [S02007 M3>=<5 Screw 2 2 2
41 20701205 Bracket 1 1 1
42 207511007 M4>=<7.5 Screw 1 1 1
43 120712232 Bracket 1 1 1
44 120712233 Bracket 1 1 1
45 1207511007 M4>=<7.5 Screw 2 2 2
46 207511007 M4>=<7.5 Screw 1 1 1
47 130130017 Maanetic lron 1 1 1
48 [20703056 Brace 1 1 1
49 120728006 Washer 1 1 1
50 [N01020 Nut 1 1 1
51 ]S05218 M5x22 Screw 1 1 1
52 |———— — — — — —
53 [207S13006 M4>=<4 Screw 1 1 1
54 1S01002 M4><6.5 Screw 2 2 2
55 [20712100 The fixed seat 1 1 1
56 120712083 Gear plate 1 1 1
57 120719004 Constant dao 1 1 1
58 120727020 spring 1 1 1
59 [20702070 Knife shaft 1 1 1
60 120629007 circlip 1 1 1
61 |207S10002 Screw 2 2 2
62 120712102 Gear plate 1 1 1
63 120719003 The knife 1 1 1

55




56



—t++t. BENMIMEERSY /Accessories Assemblies

o Number
NO. Part NO. |Ref.Part No. Pescription three-thread | four-thread | five-thread
1 10131002 KY15 screw driver L 1 1 1
2 10131003 KY15 screwdriver M 1 1 1
3 10131004 KY14 Screwdriver S 1 1 1
4 20131044 e 1.5mm) [Hexagonal wrench/1.5mm 1 1 1
5 20131045 ———- 1.6mm  [Hexagonal wrench/1.6mm 1 1 1
6 20131037 KY02 0il container 1 1 1
7 ]20131038 KY03 0il container 2 2 2
8 120131039 KY04 Tundish 1 1 1
9 20131051 KY18 Tweezers 1 1 1
10 [20131043 KY09 8mm Wrench/8mm 1 1 1
11  [20131042 KY08 7mm Wrench/7mm 1 1 1
12 20131041 KY07 6mm Wrench/6mm 1 1 1
13 |20131046 KY10 2mm  |Hexagonal wrench/2mm 1 1 1
14 |30131012 KY11 4mm  |Hexagonal wrench/4mm 1 1 1
15 [20131056 KY13 6mm  |Hexagonal wrench/6mm 1 1 1
16 [30131026 KY19 8mm  |Hexagonal wrench/8mm 1 1 1
17 20131054 KY21-A Chain 1 1 1
18 [S10005 SK216 Screw 4 4 4
19 Fkkk ——— Needle 4 4 4
20 |20136001 KT14-A Filter element 1 1 1
21 2033000200 |---- DI Special Parts 1 1 1
22 |20131052 -——- Needle threader 0 0 1
23 [20131115 i Back Waste Chute Assy 1 1 1
24 120131047 KY12 5mm  |Hexagonal wrench/5mm 1 1 1
25 [10131005 KY01 Machine head cover 1 1 1
26 |20131055 ———- Attachment box 1 1 1
27 20131062 ———= Plastic machine head bag 1 1 1

57




Btz | zooveroz | ZooLlioD 00L1L0% | 20061107 - TO0G190Z v z K/ H/ RS SON- 21064
Bergxon | ao0vEL0z | Z00LLLOZ WoLizee | sonE190z -- 0061907 v z EEE/EON-TH06-4T
merzxa | 1ooveLoz | zooLiog WLtz | soos1907 ZODRTA0Z o E28/TUTE-IE06-M
Berzcon | 100VELOR | ZOOLILOZ 100L120% | BOGEI90Z - ZO0G190Z v — EEE/20-AR06-HI
HIHTIOH UV 1N0Y:) FAINTY [TIINN QEIONY] H4IN 1V I T YadS/
FUEEN [ oaviy IEEN NoomeEan | Sk AAININ Helddi ANV AdAL ANTHOVN
[ [l i iy L1 :
i a4 y _._ v s T ..f. ] a
\ 8 8 S\ /
SFE00L0E | 050L1L0E - DORO0G1 LOE - - - ootook1Les | zoosi Loz t z W/H/EEE/ SON-1-06-41
SOOL1LOZ | POOLILOE - (631 L2 - ootoorl Loz | 10761208 F z EEE/TOR-F006-4T
BOOLTLOZ | HOOLTLOZ - ooo10a1 L0 | L00viLoz - HOOFTL0Z - gossteon | e - 22/ THTE-IE06-4T
BOOLTL0Z | HOOLTLOR - DE0031 LOZ - - - o0100k1207 | £oRe1Loz ¥ - EL7/T0-3E06-4T
HAOOT | HE400T | MEONTA 1004 | SSY 1004 90K DO |00 OFEd | SSY 900 ALY 45 U s/
HANOT | MEddN HASS HASSTNA  |OFAd Adto|mEd Xov] NIV | 0FRd NIV | TN ENLE HAL ANTHOVI
LR B W el 4 TSR Pl sy M | MycE |amid Bt i [u] [iral

> ¢ e

> & S B

4

=5

15075 1HY'd 3I9NYVD 53435 3006

EWEHERHMEI006

58



PISLE 00| EDOFELDE CEOTDLOE SPOT1L08 ZO0LTEOE HOOLTLOE EROGI90Z — CO06T W ¥ £ LEEE0-0906-41

I618i8 % 1| SSORTLOE TEOT0L0E CHOT1 LOT DO0L1 0T BOOLLLOZ ESOTOLOT OGOGT LOT — ] g SEF/ FOV-A506-31
Flelix= | e0DFELOE CEOTOLOE SHOELLOE Sl LOE HO0LTLOE EOETR0E — WD T ¥ E CEE/RO-Hu0a-NI
Flalox | HOOFELOE ZEOT0LOE SROT1L0E S LT L0 BOOLILOE EOORTH0E — TG DE g g SERSE0-Hen6-41
p— HATIOH LUEH] ANOHA Hva INOUA Rdrnry  (AHINN OFTONV] A4IN LV aS o JdS/
TWEAN  [ouvno 09N HOLLISNIVID | 0NYnD F03E8 No0Taasn | HE0 AAININ HAdN XN 3dAl ANTHOV
5 | W g [ W W | [k :
#1 frd i
Ea (] 43 T T @] Haln il
V3 Y s 8 VN7 10 € &
LVORTLOZ | 900L1L0F | ROOLILOZ | OO90091L07 - - - OOFOOTLLOZ | POZE1L0T b £ EEE/TO-20906-X[
1E0LTL0Z | 90021207 | 020L120% | 0O0RO9TO07 - - - 00ZE0v1L0Z | B02eiLon 9 g EEL/ HIV-H806-4T
LYOETLOE | 900L1L0E | WOOLLLOZ | OOSO0S1L0E -_ _— _— DOFOOFLLOE | POZCILOE b £ BES/EO-A406-4]
LYOBIL0Z | 900LTL0Z | ROOLILOZ | DOETOGTLOR - - - DOLT0VILDE | S0ES1LOT g € EEZ/E0-A506-41
WAOOT | MAOOT | HRH00T | S8V Lond Kl 0 00 ST I A T s N s/
PHOLTASNIVHD]  Wemir] Heddn HASSId (T AATO |03 X0% ) 394 NIV | 039 KIVIS | SN T HedALl ANTHOWVH
HEEE | Bl | BT | HEET | e | 5w AFCE | HERRE] Wi HE ) Al

) L P HSSEDIDE &

1517 514dvd 320D 531435 3006 W 4 R AR e Y 3006

59






P AR YEAC S QB/T2504-2000
Standard code of the products: QB/T2504-2000

PR

JACK SEWING MACHINE

HTTP://WWW.CHINAJACK.COM |

N4 ANNAR fn /IR 22 ol

JACK SEWING MACHINE CO.,LTD.

® 2T HHE(Address of Company):

AMTHIENIAEEISS

No. 15 Rd Airport South, Jiaojiang District Taizhou City, Zhejiang, P.R.C
® EAHEE(Domestic Trade Department) :

FIA(TEL): 0086-576-88177788 88177789

f§E(FAX): 0086-576-88177758
® [E & & (International Trade Department):

HBiE(TEL): 0086-576-88177782 88177774

&R (FAX): 0086-576-88177787

® Z{# (Spare Part Department):
EIE(TEL): 0086-576-88177798 88177785
f£H(FAX): 0086-576-88177775

® % EEFES BiE(Aftersale Service TEL): 4008876858
http://www.chinajack.com

BHMAER, BFRTHA, MTHE
‘You will be not informed if the file has been revised. Please set sample as standard.

@® w59




